PARTS CATALOG
Inverter Generator

GMGPW3000-E




%48 (Crankcase)

T — —
?oj.g é’;zfﬁ.ﬁ TR Description Qfaﬁn%ity

1 1000. 170. 021V. 00. 00 th A 1A Crankcase body 1

2 1110. 168. RO01V. 67. 00 H b 6% d 15%0. 6 Washer, Slip cap 2

3 1100. 168. 001V. 00. 00 AT Sway bar 1

4 1120. 168. ROO1V. 00. 00  |[JF 144 Split clip 1

5 2232. 168. 002V. 00. 00 R Side plate 1

6 0270. 168. 001V. 00. 00 BRH 7K 6205 Ball bearing 1

7 3150. 168. 002V. 00. 00 Wi 25%41. 25%6 0il seal 1

8 2230. 168. 001V. 00. 00 TR Wind guide 1

9 1250. 168. RO01V. 00. 20 [JBCH#RE M10%1. 25%15 Drain bolt 2

10 1260. 168. ROO1V. 66. 00 [T ¢ 10 Washer, Drain bolt 2




11 3170. 168. ROO1V. 00. 00 |FEA4H 8%4 Set pin 2
12 1070. 168. 001V. 00. 00 LR Centrifugal gear parts 1
12.1 1070. 168. 001V. 00. 01 95 Washer, Slip cap 2
12.2 1070. 168. 001V. 00. 02 B0 e H A Centrifugal gear ass. 1
12.2.1 1070. 168. 001V. 00. 03 EO T Centrifugal gear 1
12.2.2 1070. 168. 001V. 00. 04 B0 R Centrifugal block 2
12.2.3 1070. 168. 001V. 00. 05 20 KA Pin, Centrifugal block 1
12.3 1070. 168. 001V. 00. 06 ey Center axis 1
12. 4 1070. 168. 001V. 00. 07 L R Clip, Center axis 1
12.5 1070. 168. 001V. 00. 08 RS Slip cap 1
13 1020. 168. MO11. 00. 00 ML A5 AR A 0il sensor ass 1
13.1 1020. 168.M011. 00. 01 MLV A% R Sy 1 0il sensor body 1
13.2 1020. 168.MO11. 00. 02 OB D17Tx D2 O-1ing @ 17X O 2 1
13.3 1020. 168.M011. 00. 03 O D1IxD2 O-r1ing®@ 11X O2 1
13.4 6177. 10000. 06. 01 BEREM10 NutM10 1
14 5787.06010. 00. 01 BEFEM6%10 BoltM6 X 10 2
15 5787. 06014. 00. 01 IZFEM6x 14 BoltM6 X 14 2
16 1200. 168. M030. 00. 00 LUK 7% Current amplifier 1




it #2044 (CRANSHAFT PARTS)

FN?O.? /)‘;QE?E? R Description fon%ity
1 2040. 168. 001V. 00. 00 | K#& Flywheel 1
2 2030. 168. 003V. 63. 00 | K&K Flywheel fan 1
3 2020. 168. 003V. 00. 00 FEhE Starter sleeve 1
4 6177. 14000. 06. 01 KERBERE M14X 1.5 Nut, Flywheel M14X1.5 1
5 0180. 170. 001V. 71. 00 it 2H A Crankshaft ass 1
5. 0180. 170.001V. 71. 01 it b Crankshaft 1




5.2 0180. 170. 001V. 71. 02 | IEI 5% Timing gear 1
5.3 0180. 170. 001V. 71. 03 P A Governor gear 1
5.4 0180.170.001V. 71. 04  |p[%5 Woodruff key 1
5.5 0180. 170.001V. 71.05  |*F4t Flat key 1
6 2100. 168. 002V. 00. 99 RUKZR B A Ignition coil ass 1
6. 1 2100. 168. 002V. 00. 01 Rk 2T Ignition coil 1
6. 2 2100. 168. 002V. 00. 02 |1=HlL2k Stop lead 1
6.3 2100. 168. 002V. 00. 03 KALZENE Spark plug Cap 1
7 2160.168. 001V. 00. 00 |kt FELH1E Spark plug ass 1
7.1 2160. 168. 001V. 00. 01  |k{¥3E Spark plug 1
7.2 2160. 168. 001V. 00. 02 | kKL ZEH T Washer, Spark plug 1
8 5787. 06025. 00. 01 B2k M6 X 25 Bolt M6X25 2
9 2180. 168. RO10V. 00.00 | T.H Flat key 1
9.1 2180. 168. RO10V. 00. 01 | kK{EZEFE D22X 188  [Wrench, Spark plug ®22X 188 1
9.2 2180. 168. RO10V. 00. 02 | T4k Handle, Wrench 1




%5 (Crankcase cover)

EHHES EERIE AR Description

Part No.
1 1010. 168. 001V. 00. 00 il i 48 75 Crankcase cover 1
2 3150. 168. 002V. 00. 00 MiE ©25X d41.25X6 0il seal ®25X ®41.25X6 1
3 0270. 168. 001V. 00. 00 BRihA& 6205 Ball bearing 6205 1
4 3040. 168. 004V. 00. 00 i e A R H Gasket, Crankcase 1
5 1230. 168. 001V. 16. 00 MLy R A 0il gauge ass. 1
5.1 1230. 168. 001V. 16. 01 HLH 0il gauge 1
5.2 1230. 168. 001V. 16. 02 IR Seal, 0il gauge 1
6 5787. 08030. 00. 01 12K M8 X 30 Bolt M8X30 7
7 1240. 168. 001V. 04. 00 ML ZE 20 0il plug ass. 1
7.1 1240. 168. 001V. 04. 01 GIRGES 0il plug 1
7.2 1240. 168. 001V. 04. 02 IR NGRS Seal, 0il plug 1




JRP#EHEEE (RECOIL STARTER PARTS)

F5 EHIES AT Description iﬁz;
No. Part No. Quantity
1 2000. 168. 8110. 73. 10 AT Eh B A A Recoil starter ass. 1
1.1 2000. 168. 8110. 73. 01 K B Fan cover 1
1.2 2000. 168. 8110. 73. 02 IhATIERE Pivot bolt 1
1.3 2000. 168. 8110. 73. 03 UTUFAR Ratchet guide 1
1.4 2000. 168. 8110. 73. 04 LI Ratchet 2




1.5 2000. 168. 8110. 73. 05 TR Washer 1
1.6 2000. 168. 8110. 73. 06 BE SR Friction spring 1
1.7 2000. 168. 8110. 73. 07 e T Ratchet spring 2
1.8 2000. 168. 8110. 73. 08 Bt Roller 1
1.9 2000. 168. 8110. 73. 09 i Starter spring 1
1.10 2000. 168. 8110. 73. 10 YSIE o Starter cover 1
1.11 2000. 168. 8110. 73. 11 EORLH Rope 1
1.12 2000. 168. 8110. 73. 12 WF Pulling handle 1
1.13 2000. 168. 8110. 73. 13 BEFE M6 X8 Bolt M6X8 3
2 5787.06012. 00. 01 BEFE M6 X 12 Bolt M6X12 4
3 2140. 168. 005V. 00. 00 JE K TF 2R Engine stop 1
4 2365. 168. 001V. 00. 00 28 Line set 1




5787.06012. 00. 01

HZAE M6 X 12

2 3170.168. 002V. 00. 00  |Efidl ©10X 14 Set pin ®10X 14

3 5789. 08060. 00. 10 B2FE M8x60 Bolt M8x60

4 R0900. 08032. 00. 01 RCELBEFE M8 X 32 Stud, Exhaust port M8X32

5 0900. 68113. 00. 01 RCLBEFE M6 X 8X 113 Stud, Intake port M6X8X113
6 0010. F68. 010V. 00. 00 Bk 204 Cylinder head ass.

7 3000. 168. 001V. 00. 00 |3k 45 18] Gasket, Cylinder head cover
8 0001. 168. 007V. 00. 01 5Lk 25 At Cylinder head cover

9

Bolt M6X12




HL3%4044 (CYLINDER HEAD PARTS)

v

THHEE o R

=z
2 ldz

= 4K Description -
Part No. Lt " b Quantity

3020. T70. 001V. 00. 00 Gk Gasket, Cylinder head 1




5787.06012. 00. 01

HZAE M6 X 12

2 3170. 168.002V. 00. 00  |Efidy P10X14 Set pin ®10X 14 2
3 5789. 08060. 00. 10 B2FE M8x60 Bolt M8x60 4
4 R0900. 08032. 00. 01 AL M8 X 32 Stud, Exhaust port M8X32 2
5 0900. 68113. 00. 01 AL M6 X 8X 113 Stud, Intake port M6X8X113 2
6 0010. F68. 010V. 00. 00 Bk 204 Cylinder head ass. 1
7 3000. 168. 001V. 00. 00 |3k 245 1Bl Gasket, Cylinder head cover 1
8 0001. 168. 007V. 00. 01 TSk 25 2544 Cylinder head cover 1
9 1

Bolt M6X12




i B4 ( CAMSHAFT PARTS)

[SEgvA = Mepe L
FN?oj.g 4’;2514:11\%])75 AR Description Quia&n%ity

1 1040. F68. MO1V. 00. 00 PhECHh Camshaft ass. 1
2 1030. F68. 001V. 00. 00 A Tappet 2
3 0160. 168. 003V. 00. 00 HEAT Pusher 2
4 0150. 168. MO1V. 00. 00 HEAT 22 Pusher guide 1
5 0020. 168. 001V. 00. 00 HEA R Intake valve 1
6 0085. F68. ROO1V. 00. 00 | &y} 0il seal, Intake valve 1
7 0040. 168. 001V. 00. 00 USRS Valve spring 2
8 0060. 168. ROO1V. 00. 00 A R AR R Spring seat, Intake valve 1
9 0100. 168. 001V. 00. 00 PR A Rocker ass. 2
9.1 0100. 168. 001V. 00. 01 KB M6 X 52, Pitch=0. 75 Stud, Rocker M6X52, Pitch=0.75 2




9.2 0100. 168. 001V. 00. 02 B Rocker 2
9.3 0100. 168. 001V. 00. 03 BRI RATERE M6, Pitch=0. 75 Adjust nut, sphere M6, Pitch=0.75 2
9.4 0100. 168. 001V. 00. 04 BUSIZEE M6, Pitch=0. 75 Lock nut M6, Pitch=0.75 2
10 0070. 168. 001V. 00. 00 HES IR 5L 1
11 0090. 168. 001V. 00. 00 HEA R TiE Cap, Exhaust valve 1
12 0030. 168. 001V. 01. 00 HS R Exhaust valve 1
13 1050. 168. 002V. 00. 00 TSI BE RO D 14X D 20X 0.2 [Camshaft wear gasket ® 14X ®20X0.2 1




E#EHAHY (Piston parts)

=] e ) = =
?;3 é’l:;EfFE)ﬁ FHifEa Description Quia&n%ity
1 0190. 168. 001V. 00. 00 JEFFAAAE Connecting rod ass. 1
0190. 168. 001V. 00. 01 FEATIEAE M7 X35 Bolt, Connecting rod M7 X35 2
0190. 168. 001V. 00. 02 AT Cover, Connecting rod 1
0190. 168. 001V. 00. 03 HEAAA Body, Connecting rod 1
2 0200. 170. E01V. 00. 00 52 Piston 1
3 0220. 168. 001V. 00. 00 THIER D18X D 13X53.8 Piston pin ®18%*®13X53.8 1
4 0230. 168. 001V. 00. 00 IHIERY R ©19.1X ©0.9 Cli, Piston pin ©19.1X ®0.9 2
5 0210. 170. E01V. 00. 00 G I A Piston ring ass 1
0210. 170. E01V. 00. 01 #—SI First air ring 1
0210. 170. EO1V. 00. 02 i 2N Second air ring 1
) 0210. 170. E01V. 00. 03 T 0il ring ass 1
5.3.1 0210. 170. EO1V. 00. 04 RARHEZS Scraper ring 2
5.3.2  |0210. 170. EO1V. 00. 05 JaEDS Set off ring 1




P EE A (Speed adjustment base parts)

E =) Sy

- o A B
1 1180. 168. 001V. 00. 00 T 3 S A Speed adjustment base parts. 1
1.1 1180. 168. 001V. 00. 01 T 3 S A Speed adjustment base ass. 1
1.2 1180. 168. 001V. 00. 02 R Adjustment spring 1
1.3 1180. 168. 001V. 00. 03 P ERET Adjustment screw 1
2 1130. 168. AO1V. 00. 00 R Speed adjustment arm 1
3 1150. 168. 004V. 00. 00 SAVALS Return spring 1
4 1160. 168. 001V. 00. 00 T e Fine adjustment spring 1
5 1140. 168. 001V. 00. 00 ikt Pulling rod 1
6 1170. 168. 001V. 00. 20 [J7 /8844 M6 X 21 Quadrate bolt M6X21 1
7 6177.06000. 00. 01 BEEE M6 Nut M6 1
8 5787. 06012. 00. 01 B2 M6 X 12 Bolt M6X12 2




il SEME  (Carburetor parts)

= 3 =) by L

o IR FH BT T
1 2260. 170. C040. 00. 00 b3 25 40 14 Carburetor ass. 1
2 3095. 168. 008V. 00. 00 TIEAR Steel gasket 1
3 3080. 168. 004V. 00. 00 s 4R Gasket, carburetor 1
4 2300. 168. 001V. 00. 00 A A Block, carburetor 1
5 3060. 168. 004V. 00. 00 R D4R Gasket, Inlet port 1




=yede (Air cleaner)

= = = =

o yT. i o
2280. 168. C020. 00. 00 22 E g H At Air cleaner ass. 1
1.1 2280. H68. C020. 00. 01 25 U8 B R 2H A4 Air cleaner seat ass. 1
1.1. 1 2280. H68. C020. 00. 02 S PR B R Air cleaner seat 1
1.1.2 2280. H68. C020. 00. 03 EH Seal ring 1
1.1.3  [2280.H68. C020. 00. 04 HR Cover boart 1
1.1.4 2280. H68. C020. 00. 05 IRET Screw 2
1.2 2280. H68. C020. 00. 06 kR Clapboard 1
1.3 2280. H68. C020. 00. 07 JETERA Foam filter A 1
1.4 2280. H68. C020. 00. 08 A IE LB Foam filter B 1
1.5 2280. H68. C020. 00. 09 RIS Foam filter case 1
1.6 2280. H68. C020. 00. 10 B Seal ring 1
1.7 2280. H68. C020. 00. 11 T YEAS Air cleaner cover 1
1.8 2280. H68. €020. 00. 12 W AERE Butterfly nut 1
1.9 2280. H68. C020. 00. 13 EHIF Seal ring 1
1. 10 2280. H68. C020. 00. 14 S Air duck 1
6177. 06000. 00. 01 12 RE M6 Nut M6 2




AR (Muffler parts)

2 o B
e A mo
2400. H68. 001V. 00. 00 A A Muffler ass. 1
2400. H68. 001V. 00. 01 H 7 A AR Muffler body 1
2400. H68. 001V. 00. 02 HAE P E Protector, muffler 1
2400. H68. 001V. 00. 03 B2AT M5X 8 Screw M5X8 4
2400. H68. 001V. 00. 04 B D5 Spring washer ®5 4
2400. H68. 001V. 00. 05 P 05 Washer @5 4
2 6170. 08000. 00. 01 WERE MS Nut M8 2
3 0097. 08000. 00. 01 B DY Spring washer ®8 2
4 6177. 08000. 00. 01 12K M8 Nut M8 2
5 3100. 168. 004V. 00. 00 NENiakra - Yan Gasket, Muffler 1




R AR

(Fuel tank components)

o = = =
?o.? /J‘;zfﬁ:ﬁﬁ SR Description Quifrfity

1 3201. H68. C010. P4. 00 THAE Fuel tank 1

2 2330. 188. C02V. 00. 22 T 4.5X8.5X 160 Fuel tube 4.5X8.5X160 1

3 2360. 458. R004V. 00. 00 |y 8 Clip, fuel tube 2

4 5787. 06028. 00. 01 IEHE M6 X 28 Bolt M6X 28 1

5 6170. 06000. 00. 01 WELE M6 Nut M6 2

6 3203. 168. C05V. 00. 00 WhAE 35 At Fuel tank cover ass. 1

7 3204. 168. 003V. 00. 00 JEM L Fuel filter ass. 1

8 3206. 168. ROOLV. 00. 00 | HH 3L 4R A Fuel joint ass. 1




s (/

S~ LA

4k (Pump body )

=1 ISEdva = NANI=X

?073 iiﬁﬁﬁ TR Description Qfa&n%i ty
0070. 08025. 00. 01 S FIERE M8*25 Bolt 3
7130. WO1. 0010. 00. 00 B TR Swashplate pump 1
3190. 168. 012V. 00. 00 o 4. 78%4. 78%35 Flat key 1




> 9‘_8

@o)-—9

MR Wi  (Panel Gunjet)

= = 37 ] Nope L
?(:5 ;ZET:FE)? TR K Description Quia&n%ity
1 4514. W02. 0020. 00. 00 gt Gunjet 1
2 7141.W02. 0010. 00. 00 kT lance boom 1
3 7144.W02. 0010. 00. 00 O ZE AR Frame assembly 1
4 6003. W02. 0010. D7. 00 F handle 1
5 7136.W02. TO1V. 00. 00 EFERE Handle rubber sleeve 1
6 7140. W02. 0010. 00. 00 F Rz} Nut 1
7 7132.W02. 0010. D7. 00 M I8 (] S T AR Nozzle fixing panel seat 1
8 4510. W02. 0010. 00. 00 5 0 ° Nozzle 1
9 4510. W02. 0020. 00. 00 M5 I 25° Nozzle 1
10 4510. W02. 0030. 00. 00 2R Nozzle 1
11 7133.W02. 0010. 00. 00 5T s [ o B Nozzle fixing sleeve 1
12 0702. 06016. 00. 04 7S A Sk B A2 M6% 16 Bolt 4
13 7135. W02. 0010. 00. 00 BT Pipe hook 1
14 4512. W02. 0010. 00. 00 ERE High pressure pipe 1




o —Cp

#F (Wheel)
= = = o
FN?oj.g 4’;2514:11\%])75 AR Description Qu%fzn%ity

1 7145.W01. 0010. D7. 00 a0 Frame 1
2 7131. W02. 0010. 00. 00 CaiEq Snap buckle 2
3 6004. W01. 0010. 00. 00 el Wheel axle 2
4 4100. 460. 0110. 20. 00 JEbR P 14%28%2 Flat gasket 4
5 7341. 855. 001V. 21. 00 RE R pin 2
6 6005. W02. 0010. 00. 00 S Supporting anchor 2
7 5787. 06020. 00. 01 AR M6%20 Bolt 2
8 3332.W01. 0010. 00. 00 By Wheel 3
9 3355. W01. 0010. 00. 00 PN AR Stud round straight shock absorption 4
10 6177. 08000. 00. 01 ZRE M8 Nut 8






